

INSPECTION CERTIFICATE

CLIENT : R-501A

NO. JES-030-150307-QA1

DATE : 2015.03.07

667-6 SSANSONG-RI, MADU-MYEON, HWASEONG-SI
GYEONGGI-DO, KOREA

JEIL E&S CO., LTD.

NAME OF PRODUCTS : 145-548

SIZE : 8 m³

LOT NO : -

COMPLIES WITH : -

DATE OF TEST : 2015.03.07

QUANTITY : 1 SET

TEST ITEMS	TEST METHOD	RESULT
- TANK -		
VISUAL DIMENSION	VISUAL OBSERVATION	GOOD ACCEPT
- LINING -		
LINING TANK VISUAL		
PFA SHEET VISUAL	VISUAL OBSERVATION	
PFA WELDING LINE CHECK	VISUAL OBSERVATION	ACCEPT
PINHOLE TEST	APPLIED VOLTAGE : 20,000V DC(DIRECT CURRENT) SCANNING SPEED : ABOUT 200mm/SEC	ACCEPT (NO PINHOLE AND NO CRACK)
INSULATION RESISTANCE TEST	APPLIED VOLTAGE : 1,000V DC(DIRECT CURRENT) INSULATION RESISTANCE : $\infty \Omega$	ACCEPT (INFINITE)

REMARKS

SURVEYOR

INSPECTOR